

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-11-18 14:53:16

Date of Next Testing: 2028-11-17 14:53:16

Product Name: **Poly(styrene-r-maleic anhydride) random copolymer**

CAS Number: 9011-13-6

Specifications & Purity:

Lot #: K2517624

SKU #: **P774250**

Version: **2**

Analysis #: **601616**

Storage Temperature: Protected from light, Room temperature, Argon charged

Parameter	Limit Values	Result
Molecular Weight(by HNMR)	4500-5500	5500.00000
Appearance(P774250-5kDa)	Off-white to light yellow to yellow powder or pellet	Off-white to light yellow to yellow powder or pellet
Proton NMR spectrum	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager